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MITSUBISHI SPARE PARTS No. Designation system

1. &R&3—FIZDLVT CONCERNING PARTS CODE.
HBRESIXEhHBE ., BRI FEEHS LB,
Piease inform the part number, when these parts are ordered.

— L UEE
Sewing machine parts
— HIE R
Sewing machine model
—— B4 — — & &
Mode! No. Specification Description
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( Standard Parts ) M >-< A
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Common Parts
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HE) H#2) T
— Specification{1) — Specificatian{2) — Description
A AR
— Common parts

S
L Sewing machine parts

— PLK-B %I
B ] PLK-B Series
Example
— PLK-B1008H  —iE:# UL

Standard Feed plate

|
(e ) [ml[B][1][8][All0]l2]]7]|2

(1) (2) (3) (4) (5) (6) (N (8) )

(iﬁ;{;ﬁ”s‘zi)l\n904120?7

| Fof M4 FURE 6 _P-rfi?v‘)
Screw size M4 —Length of Screw({Pan head screw)
2. FEHET—2(Z2LyT CONCERNING MODIFICATION MARK.
ETET—IRIC* RS0OHIFRL. BRK. TELENEEREAHVETOT. ZEXORICEIERHORRO
HEESLEHETIEGEL,
The parts marked with * in the modification column has been changed the shape or size etc. So when these
maodified parts are ordered please inform the serial number of the sewing machine.

o -BAIIOVTORBRAR. TORANBYICERSNBEREERLET.
EOTRBICHEBE T HEORESTONDLEH, HAOBBLADORET
ERShTLDEENHYET.

Sewing machine Models, of Standard Parts are Indicated model of these paris
are registered firstly. Parts are used for not only the indicated model, but also
another models, in reason of New development, improvement after.
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CONSTRUCTION

(1)Sewing machine head  (2)Thread stand (3)Teaching panel (4)Control Unit
(5)Power switch (6)Work holder foot switch {7)Start foot switch (8)Table
(DAir regulation gauge (10)Limi-servo motor (11)Wooden table (12)Emergency stop switch
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ARM BED AND IT'S ACCESSORIES (1)
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Parts No. AR &
M91058004 SW-PWZ7° 39 A 23 " MAXB------cvven e
MB1 8E3339 t?"l}\}la;{)b”*_ ..................... L|NK COVEH ..................
M21071004 SW-MWI 534 4A 35 "MAXB- - - v SCREW M4X8
MB18E2339 f_g_j”ll" .......................... MOTOR COVER
M91067004 SW,PWYE 7°39443" MBX10- - oo v SCREW M5X10
MB18EQ742 3075 - -cvvvirramnnr i ARM SIDE COVER
MB18A1742 79 ............................... COVER:--------wreereemmemamees
MI1056004 SW-PW 7°234+A"35" MAXI0---------- SCREW M4X10
M90357037 PHIHUE 3" IXB---- - SCREW TAP-V 3X8
MB18AD132 77 77 F s rrnrrrrrar e OiL RESERVOIR COVER
MB1SEQ13D Aduf v OlL RESERVOIR
MB18AZ476 Zf\“ _-5' ............................ SPACER:- - eeersinianiin
MB18EQ802 'qr_}l‘j }.“ b I T HOLDER ++-stertemsrrarrivannn
MI1301004 7°59{FA™Y" MBXG-----vvrerernes SCREW M5X6
M91803022 FHYHF"ZU/A b MEXA0- - - vvvnrrens BOLT MBX40--wmrweevseees
MO0823050 I HIH % B WASHER 8:eevenrerersiinnn
MS10A1456 F 70T oo BALL BEARIBG
MB18B160T MUY F- - GUIDE PLATE
M94002017 H7F{YIYh MAXB- oo v BOLT MAX8:---eremeemereaes
MBGOAO?5O j“ll]i,l ............................ BUSH'NG .......................
M92075045 j“ﬂ- MB ........................... NUT MB ..........................
M90436037 PHIEY" MAXB- - - vmrreem et SCREW M4Xa
MB1BA0339 XYAN"-3%7-----rrrererereeeeees XY COVER (R)
MB18A1333 XYAR -b# - oveerr e XY COVER (L)
MI0815004 PHIEY™ MAXIB.covereeniinns SCREW M3X18
MB1BE1339 XAN -{973873F" - oot X COVER PLATE (L)
MB1BED339 XAN A 90397 S e e X COVER PLATE (R)
MB1BADA70 AA U8 c e e e SLIDE PLATE wrrersnicanes
MB18AD7O7 FI 2Mlh----- - PROTECTION FILM
MO0990002 k735" MAXB- - cevree e SCREW M4X8
M90906003 YhE72Y" 9/64(40)X3.2+ -+ -r-rvvvev SCREW 9/64(40)X3.2
M24001030 7923 MBXD.B--------- oo e- SPECIAL SCREW M5
M90573080 1Lty @O . T------- - RUBBER PLUG 5.7
MO0883080 1Aty @B8.8 i RUBBER PLUG 8.8
MSD1 A0361 }']’If]'?- ............................ LATCH: - ovrrermmirenan
MB61ADBSG F-h /7" KN-D-- - KNURLED KNOBS
MI0906003 A7 G/BACA0)XI. 2 v SCREW 9/64(40)X3.2
MB1BE4339 IS -f = o cemeree e CYLINDER COVER
MST0ADTO2 AN 4 - LEAF SPRING
MB1BADIOT AP NEEDLE PLATE
M90605010 #345" 3/32(56)X4---------ooeo e SCREW 3/32(56)X4
MB18A0830 J(‘/.f‘y ............................. FACE PLATE: - -eeesieranns
MB1BAQSBA Tob Vil —-- - THREAD TAKE-UP COVER
MO1401017 AZYP A Ab MAXB- - v oot STUD BOLT M4X8
M9O1402017 AZ9b & b M4XB- - v STUD BOLT M4X8
MO1403017 AZ9b F b MAXB--or vt STUD BOLT M4X8
M91330004 SW-PW 7°3944A7 457 MBXE----- v v SCREW M5X8
MB1BAD251 T4 PMHT ARV v TOP THREAD HOLDER OQIL CUP
M91254045 OVRSFYE 3/16(32) - -m oo - NUT 9/32(32) -++reeverereeoens
MB1BAQ1S7 AP0 v THREAD GUIDE BAR
MB18AQ780 ZIWREhY == - -oeree e FELT HOLDER
MBI1SA47AD 2Ibp----oommmrem e FELT - weerreesrmereroresmneerens
MI0511056 t27{Urylk MOXB-rv e BOLT MBEXE--oeueueenenes

SCREW MAXE-----orrmrmrremmer e cneaea

P = e B P — b b ek = o=k R) ek o 4 R = o= RN OB R R R o o ) = = B — PR = Ry o e o= o= B R = . Ry — (h =




HELBHERETS (1)
SEWING MECHANISM (1)
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[CTHEE] L@ R ClEXESNEES., LE#iuET— < r Ao IEh T8I A,
[Note] When ordering the arm shaft (108) as a unit, taper hole on the arm shaft is not processed.
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No. Parts No. am Description e,
C101 MB1BAQSBZ Tuk Ve rer i TAKE-UP LEVER--+--e-sresereermreasesmrssrmrmzanceinemis 1
C102 M@2004015 773%™ 5/16(24)X16.5+ v vvvv v SCREW 5/16(24)X16.5++--srrereeermesmrrasemsneaneeaes 1
C103 M91807045 OWASFYE 9/32(28) -+« -vovvvevvvann NUT G/33{28) -+ wereremrerrerenmimrsii e 1
C104 MB18AQ412 Tyb VIOP ™7 e, THREAD TAKE-UP ROLLER STUD--++---eerseeees 1
C105 MB18AZ411 AHUAYVIYIT A0 - v e FAOILLER: +=++essvesesssnssresssmssamsrursissnsrirmsinissnisininieins 1
C105 MB18A0411 ;fgl)f\;,j])gf"jﬂ(Lﬁ,fz*‘) .............. ROLLER{L-SIZEY-+ s ereesesinens s -
C105 MB18A1411 F2UAMEAT I0(LLIA2 ) err v AOLLER{LL-SIZE)- - weeseemseomsmsemsscsessceicsiennieees .
C106 MOOBOANBS ER APAT- v rvrrvme i RETAINING RING (E TYPE)-ssmossresseessoosnsssnces 1
C107 MB18A0DS81 TUb " Ihh- o overmeim i, THREAD TAKE-UP CAM rerermrermrennmman. 1
G108 MBIBAQ230 MY Fe vt ARM SHAFT -ererseretmremimssstiiscnsessrasssinierassenne i
C109 MB18A0231 MO IRk - oo omv v HOOK SHAFT BUSHING - -veeessesmessassininienss 1
G110 MB18AQ740 DTV " ZRGLTINb oo =y SRR 3
C111 M91835001 ARV 1/4(4Q)KE- -+ overvvenenenn SCREW 1/4(A0))G:--ewreememsssimisissnsiinsisni 2
C112 MB1BA0456 DIY JAFAMIT v ARM SHAFT THRUST SUPPORTER .-+ -veeee- 1
C113 MB18A0234 0¥ AL v veee e ARM SHAFT BUSHING (MIDDLE)- === 1
C114 MB18A0233 D0V MS0RGh- - --vv v s ARM SHAFT BUSHING (RIGHT)- e 1
C115 MB18ADBB2 NATITH AT n e e PULLEY -+ --re--eeereesrrmsomrmrsemeermmsmimmmemeaseaeeemeeneeens. 9
G116 MBI8A2750 NATIF AT WITL - v v e (11 L1 [OOSR 1
C117 M92055003 NATIORVALTY 2% §5/16(24)--------- SCREW 5/16{24) -+ -remsmemrememsermeisinsccraiieas 1
C118 M92005022 OYHYA"Ab 5/16(24)X21 ----vvvvv - BOLT 5/16(24)X2F +++rssssmsssrssssssrscsssrssnsssassans 5
C118 M91523001 A%%" 15/64(28)X15 - vv-mvnnn SCREW 15/84{28) )15 remrwerinisisssnicicnenis 3
C120 Mo1140002 b34%" 11/64(40)X12---- - vvvennnnn SCREW 11/B4(40) X1 2+ veeemermemssssnsiniia e 2
C121 MB18A4339 AU AN -7 L-brevrvreernrenn. NEEDLE BAR COVER PLATE - reesersesssenseanas: 1
C122 MB18A7339 AMIF AN - vrreimerinn PRESSER BAR COVER:+ - -resesrermminisonees 1
C123 MB18A06B3 N " H90RTL v v evevv e BUSHING FOR PRESSER BAR UPPER:- - 1
C124 MB18ADBBD MR G oo NEEDLE BAR---+-erermrserersmresmiemsessimeeie e eeae e 1
C125 MB18ADBES NUB M %ot NEEDLE BAR HOLDER: - ++sreeseeessrersrasarsserasnennss 1
C126 MB18A0E64 NUF IDFAGL oo vvv et NEEDLE BAR LOWER BUSHING- -+ -sceeeess 9
C127 M91139002 t743" 11/64(40)X6.5--------vvv-- SCREW 11/B4{A0)XE.5------remrremememimmessennis 1
C128 MBI1BAD128 - NEEDLE --+--+++--r-rmsrsrmssrssmrsmsesmmssemssmimeesnmeesinens 1
C129 MB18A3180 MFE S M- - ccvemrreeneen NEEDLE BAR THREAD GUIDE - -oeeeeeeeeen. 1
G130 M91833001 pAzy” 1/4(40))(2_5 ................ SCREW 1/4{40)X2. 5 e 1
C131 M91524002 t33%" 15/B4(2B)X14 - -vvvvevnn. SCREW 15/84(28)X14 e seresmmenicrcninininnssnenee: 2
C132 M91524001 PA3%° 15/64(28)X3.4------------ - SCREW 15/84(28)X3.4:--vseersvemeomreremssesmsessacsina. 1
C133 M91634001 Owhi7HodtAzs” 1/4(400%6- -+ - - SCREW 1/4{40)XG-----rwermmreeesmrememremeemsnmeneees 2
C134 MB1BADBE2 ME DI vvevrine i NEEDLE BAR CRANK ADAPTER- - -trsresceeees 1
C135 M91600010 #7333 9/32(28)K11- - vt SCREW 9/32(28)X1 1, 2
C136 MB18AB4S4 NE 970U fev e NEEDLE BAR CRANK ROD SHAFT-cxcneeesvuns: 1
C137 MB1BADGGT ME D47 /0%k- - v NEEDLE BAR CRANK ROD- - 1
C138 MO1807045 DWHs#wh 9/32{28)-----vvrvveon s NUT 9/32(28)-------rsermseemmeemnresmensnemssneaneaeeeeeee 1
G139 MB1BATE54 T-NC b e e nrcnr e, TAPER PIN:-re--smereseeeseeensrsmsmasimssmsnmesnaes e 1
Ca01 MBI1BEQ230 W 0347 i i i ARM SHAFT ASSY.- oo 1
C802 MB1BEDOB82 NA IHNRITHTF- - PULLEY AgSy. e 1




D] gL VHE#EES (2)
SEWING MECHANISM (2)
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[CTHE] FT@(260FERTIREXSNRE . THIZET — e AORBMLIEN TR A,
[Note] When ordering the bottom shaft (126) as a unit, taper hole on the bottom shaft is not processed.
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No. Parts No. an 2 Description i
D101 M91523001 FA33" 15/64(28)X16--- v --vrvv - SCREW 15/64{28)X 15 rserrmrmrrmmmmisininnsisrnns 3
D102 MB18A0350 HFTYMUIIAA- - v vevr vy VERTICAL ROD ECCENTRIC CAM:eimeiseie 1
D103 MB18ADO14 ¥ -3" & [O-F v ccvmemmmmaann. GAUGE & ROLLER: +er oo 1
D104 MB1BA1955 HFOWk-- - v-r o im i VERTICAL ROD: s 1
D105 MB18A0327 AF7OYFAYSSARY N v oo GIDE PLATE:- -+--reerreeremrerreraermiemrmerniccs e nns 1
D106 M91119011 M2 11/64(40)%6.8-----------+ SCREW 11/B4{A0)XB.8r----wvsrereseeemeesmseriinesseiscnas 2
D107 M98014021 D¥WHIFHYEg" b MBX18--- - v vnve BOLT MEBXT 8 reremrmemee i, 3
D108 MB18A1833 AADUDL HRIABL v vvvee e LARGE PENDULUM HOOK SHAFT BUSHING-- 1
D109 MBI1BAD756 A47Ud---- - oo LARGE PENDULUM o 1
D110 MO0301080 hAty @ 3.2( 2. 9)K3 --vrvervvnn PLUIG - erererrrermamrarmersimee e ne ettt rm oo 1
D111 MB18BADBBE FAN AT - - BROICK - +-wrrremrraremmenemenn et e e 1
D112 MO1111045 O¥HIFvh }]/64(40) ................ NUT 11/84(80) - wereremsemsrssesermssi s a
D113 MB18AD454 AA7UTY F---- oo es LARGE PENDULUM SHAFT -+ e 1
D114 MB18BA095S FFOYRL AL d o crvv e envn VERTICAL ROD CONNECTING SHAFT - 1
D115 MB1BAQ7ZS7 J7UT--c-orere ot SMALL PENDULUM-«--ereessteerrnensnanioinersnercienas 1
D116 MB1BA1412 IZUIIBS -+ - -rreviae e oo PENDULUM ROLLER STUD:+ree-seversemrmressemresens 1
D117 MB1BAD325 IJUDAZF V- e eaees SMALL PENDULUM SQUARE BLOGK - 1
D118 M91808045 DYH7Hvh 9/32 (2B)-cvrerrma et NUT /32(2B)--rrrveeereemsescs et 1
D118 MB1BA3740 Y40 HASMITh - ooeremree e LOWER SHAFT BUSHING FELT +rterereisrssererens 1
D120 MB1BAD452 395  HiDfGh- - - - v et LOWER SHAFT BUSHING RIGHT e 1
D121 M91635001 MA3¥" 1/4(400%6--------ovmmvv - SCREW 1/4(A0)XE -+ weveseeememsereeemiimsesnmsesneces 2
D122 M91525001 A" 15/64(28)XT orervvvrenenns SCREW 15/64(2B)X7-wreereereeremersemmessmsnneee, 1
D123 MB18A0B33 AFAMIT- - -evrrvrrriine THRUST SUPPORTER: v everessesnresessrseniesenees. 1
D124 MB18A9454 ¥ I0T A b v v v TOP FEED LIFTING PIN-cerermnnitmenis 1
D125 MB1BAD45T S4% JRIIh -+ - vrr v ees LOWER SHAFT BUSHING LEFT--ereeeeeeeseen: 1
D126 MB18AD450 Y83 H-- i HOOK SHAFT - eerrrrermrmernemersanesaraesnsn s cccrennn 1
D127 MB1BADBTT Fub v DRIVER: e rrrerersissermniminni et snnnnse 1
D128 MBIBAQM23 B b - v =] | OO 1
D129 MB18AD121 ;gjj]“q ............................ CALDRQON - -rmeevmemmrmeemem o en e mnre s e e 1
D130 MB18ADT4AZ FAR VTH--or v CALDRON COVER e 1
D131 M91209001 A% T29MRY" 3/16(28)------------ SCHEW 3/16(28) - wwrveeeesismsemsmnesssmnis s 2
D132 MBI1BAOS72 2B TN % - e CALDRON SPRING:-----=++erevrasecmmsasarminmnuimmmenicrens o)
D133 MBIBADTI20 H¥- - v e ININET HOOK e mtemmeemrememememeem e emeem e bemeaeecemacaeees 1
D134 MBi1BAB4BEd F-N -k e TAPER PN mceeeserereirnsiimenansineaie e 1
D135 MB18A01I54 JPARF/HAF v LOWER THREAD GUIDE PLATE ---wrreeseeeseens 1
D136 M93015021 THYsHsdE kb (M3) .................. BOLT M3 e vevsrsmmmiiiri s v 2
D137 M91526001 M4 15/64(28)X10.5------------- SCREW 15/64(28)X10.5- - eeseraemssineninsinsinenss 1
D138 MB1BAZ740 27307 #0U0Yb 7Thp- - vovemeein s FEED CONNECTING FELT - vrerrererermsmmimnssernsnneas 1
D139 M91253003 vht73" 3/16(32)X15 - vvvvrvervns SCREW 3/1B{B2) X150+ weeeereeremrmssemis e 1
D140 MO1103017 FAZUIYIN ¥4y 11/64(40)%X24-- - -- SOREW e rrererersremisine e e 2
D141 MB18B8601 AATUIYIAUAG (B)rrrvrorerverennnn LARGE PENDULUM SIDE PLATE -++:ersesereenne: 1
D142 MB18B7601 AF7UIVIAAS (A)---rvvrereernenan. LARGE PENDULUM SIDE PLATE +-tssseesesersesnne: 1
D143 M6031021 OYAITHYAE AL 15/64(28) - --rvv- ot BOLT 18/B4(28)----meeemeeresressssassinssneseens, i
0901 MB1BEQ450 4% H4TAT o HOOK SHAFT Aggy. st 1
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PRESSER BAR LIFTING MECHANISM
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No. Parts No. A # Description nt g
E101 M91528015 % »3%" 15/64{(2B)X10.3------------ SCREW 15/64(28)X1 0.3 2
E102 MB1BAOT25 b7 71 - - - om i LIFTING LEVER-: s srrsrrarsinrmirinirin s 1
E103 M98005017 «t?-}.fl}lf\yl\ MBXAD - e eee BOLT MBXAQ - r--assniesrmrarmnnierisnnia s b
E104 MB1BEOSO1 A=PAAWFIEsF oo n i, AUTO SWITCH ASSY. e rrmemirsrasssnrsinsisinnionsns 1
E105 M91510003 hb733" 15/B4{28)KT7--vvvvvvvvnns SCREW 15/64{2B)X7 -r-erereremreremrerememimis e 2
E106 MB1BA0S12 EFFF Usds " f - vovvmenrit, LIFRING LINK ADAPTER - eeeemeeemmaeeaeeeemaeens 1
E107 M91525002 377" 943" 15/64(28)- v --- - KNEE LIFTER ROD SCREW - 9
E108 MB18A1254 AHIPH FO- - et LIFTING LEVER: « ot ereerm s s, 1
E109 M96032021 O¥YHIT7HYtE" Ibb 1/4(40) ............ BOLT 1/4{40) et 1
E110 MB18A1784 t:‘;y!]“ﬁ"r“; ......................... KNEE LIFTER ROD: = eererrertieimmamnen, 1
Fi11 MB18A4910 t;‘f_]n‘y“u:,)j ......................... LIFRING LINK v, 1
E120 MB18A0261 331?‘3’)’0‘})‘?\‘}“ ...................... THUMB SCREW coreermemiininsi e 1
E121 MB18A1261 FHIFINURY " gUb- - -voever e PRESSER BAR SCREW SET e 1
E122 MB18A0259 AHIFIOEYN R« -vvomvnnrnnn PRESSER BAR SPRING - erveisrriririininsies 1
E123 MB18A0265 MIF 07 $IOA {P A"V vvervven s PRESSER BAR GUIDE PLATE s wssrerssesssivsseoess 1
E124 MB18A0S73 O-F-JAOF--rc e, BOLLER FOLLOWER- - we-emseeeemremeemremeeeeeeanenes 1
E125 MS0305064 A7°UL7 by 3K12--vvverreriiie s SPRING PIN 3X1 2w mrerrersmmmramimmsirrnnee 2
E126 M91252003 b33y 3/16(32)%9.5------------- SCREW 3/16(32)X0.5errrrrrsimssmsrasn s 2
E127 MB18A0254 FHIR™ 4 FI0H A 3 e vvvvrnennn PRESSER BAR GUIDE SHAFT wrieesrrmennecirens 1
E128 MB18A1454 U7 sds fe e v TOP FEED LINK SHAF T -+ reeerermerereremmenamrrrererens 5
E120 MB18A1265 AYIK"O4°%-------ovrriiiiaaon PRESSER BAR LIFTING BRACKET -~ ereer 1
E130 MS1633001 hkA4y° 1/4(40))(2_5 ................ SCREW 1/4(40)K2.5: s erersrsrsmennsssssis s 1
E131 MB18A1664 NUA"AYIE™D Y9hgk-- - ovvnnes BUSHING FOR PRESSER BAR LOWER: - 1
E132 MO5002017 t774umyh MEX1Z2- -« v e BOLT MEXT D -rrermreerrerrrreermmerernrcrn s enemae e erenn e 1
E133 MB18AQ256 AHT-----------mrrmmmrn s GLAMP FRAME -+ wetrsemsteeeemtemteommsmaceieececeee. 1
E134 MB18A0262 AHTR J-------cor i PRESSER BAR- - rsesisarmiemssrarrnis s 1
E135 M91634001 DYhZFHyibA%y™ 1/4(40)X6- - - SCREW 1/4(801X6 -wwmreeresemsmssssemiessssmseeans 2
E140 MQ0808065 Eff A0« RETAINING RING (E TYPE) e 6
E141 MB18A0274 JT4PUUF" (FI)-c-vcrvrrrvenniennns TOP FEED ROCK SHAFT CRANK (FRONT): - 1
E142 MSE030021 Dtyj]/j?-}-y#ﬂ;‘ JH, MBX'l 5 ............... BOLT MBX] B reerrmrmrsmerrrmeenss i 1
E143 M91525001 FA%¥" 15/B4(28)XT---+ - ooinn e SCREW 15/64{28) X7+ ---weeemeriemimreessmsmeneeniniees 2
E144 MB18A0232 SOASUL IRIAGf--- - oveie i ns TOP FEED ROCK SHAFT METAL (LEFT}« - 1
E145 MB18AN284 UL He e nan oo, TOP FEED ROCK SHAFT -+ r-rerreererrmermasremerene 1
E146 MB18A0287 UTA7YS " I00AFR « o vovvr v e ee e TOP FEED ROCK SHAFT METAL (RIGHT)---- 1
E147 M93301045 OVhyyh 11/32(28)----- -0 NUT 11/32(28)+reversseresmrsssssissssnssniii 1
E148 MO2006022 7 LM 5/15(18))(18 ............. BOLT 5/1 B{IB)XT B rerrerrsmrsri i 1
E149 MO0831050 JUA4HOVK  vd ™ # h 8- oo ve e e WASHER- -+ et e q
E150 MB18A1293 O047UOWE- - - -vereremin et TOP FEED ROD--+eeeeeeeermemmeeeamsesamseeessemeeseeieeas, 1
E151 MO0301017 O0FZUOURS g™ - - oo oo e GOREW -+ verer et s iare s e 1
E152 MO1835001 kAxs® ‘]/4(40))(5 .................. SCREW 1/4(40)XGx - rererarmerinsisms s, 2
E153 MB18AD4BT ¥ 3uh hf e, TOP FEED LIFTING CAM--r-ereerereerrrrmmroareinerennnne 1
E154 M21802035 J9F7UNFIOEYRL - - GSOREWY oo 1
E155 M91808045 D‘H}']:?f"y}‘ 9/32(28} ................. NUT 9/32(28) ....................................................... 1
E156 MB1BADSS7 J0F7UFIDEYN -+ mvvevmeeen TOP FEED REGULATOR SPRING: s arseiiniarn: 1
E157 MB1BAQSO3 J7ANYuO4 4 - ovov e TOP FEED LINK ADAPTER:+ -+ wreseersrsimissssressrinans 1
E158 MB1BADZ293 WUAAUDMET « v v v o TOP FEED FQD -+ errrenrarrerrasainirinnininininnnainn, 1
E159 MB18A2010 404400w4 (A) ..................... TOP FEED LINK (Ao, 1
E160 MB1BAO257 'jUZ'QUD'y f‘jﬁl‘f’)‘" .................... TOP FEED ROD ADAPTER: - rermrerrmararnniians 1
E161 M91511003 VAEZ3S" 15/64(28)X12 -+ vvvnvvnns SCREW 15/64(2B)X1 2 wrreresrermimessiss s 4
E162 MBI1BADS30 HulifTd v TRIANGIE LEVER:-----rremmemesememaei i 1
E163 M92003015 994900 RI YRy - v SOREW --+eeerrrrresersremaasmnnemaansnenemsmcniasin e anannenes 1
E164 MB18BA1910 90x5UUY4H (B) ..................... TOP FEED LINK (B)errreerseimnsinsinisinnn 1
E165 MB1BAQ702 ATASUN T - -vvvveeeaees TOP FEED SPRING SUPPORTER: -+ sresserresess: 1
E166 M91701015 #°y3%" 11/16(40)%4.8------------- SCREW 11/16{40)X4, 9w ervvrereemiseimisiscnsceees 1
E167 M90B54045 0OWho#+%h 1/8(44) .................. NUT 1/B(44): e ereerermsasmiiminns e 1
E168 MB1BAD4G2 9*3@9"‘#1“* ....................... TOP FEED LIFTING LINK rermrmteremeamnierrimirinae. 1
E169 MB18AOTB4 UNASUN 2 g e TOP FEED SPRING SHAF T -++1errererrersrrearsanrreninin 1
E170 MB1BA0275 NOAZUYT™ (HUD) v veenerannnns TOP FEED ROCK SHAFT CRANK (REAR)------ 1
ESO1 MB18EG434 IPYUE " hShT - vverivireennt AIR CYLINDER ASSY, -++tw-reemrerremmeoeesmseeeceeee 1
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Fig
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No. Parts No. A Description It heg
F101 M95008021 D1yj]‘77ﬁh“",|.~ M5X35 ................. BOLT MBX35 s retmsssintinnm e, 2
F102 MB18BOG0O1 hMWH4d- - vvori s GUIDE PLATE srrterestissniiminnis st erissssn 1
F103 MB18ASE0O1 MJMFAH. o eee e GUIDE PLATE -« rrerrerrrrsrnisirinrririr o ssreaeas 1
Fi04 MS1002045 j-n) |.‘ M4- e NUT Mmoo 2
F105 MS4002017 t77{Wrup MAX8- - - - -« «vvvveev et BOLT MAXB:remrimininiinirsisir e 4
F106 M94023017 t774Wrmb M3X14- - -« «vvevven vt BOLT M3X 14 sesiee e 3
F107 MB1BATTE0 7 Wi - v vmr i BUSHINCG -t tertrersasmemmiesmrii s 1
F109 MB18AQ196 {MMAMYT ----vvvmiieee e THREAD TAKE-UP GUIDE s 1
F110 MBBOAQEO1 FAh b hPUsAd- -« vvmem et EYE GUARD ADAPTER: - resererarmasininiin, 1
F111 MSO1A1I739 By v e e HINGE - -+ emeemrmmemee s e 1
F112 MSO1A047T APYN =« v, STOPPER:-+ererrrermeeerntommmmnnma s 1
F113 MB18AQ160 ?.”}“_r.“ .......................... EYE GUARD: e e 1
Fi14 MS0804002 L7437 1/8(44))(3. B SCREW 1’,-3(44})(3_5 ............................................ 2
F115 Mo0806002 k24Y" 1/B{44MG---- - oot SCREW 1/B{A4)XE: - rmsmeosressssmeeneseecssrnisees 5
F116 MS0358037 PFA™ 3% MAXB-- - ----omiieini oo e SOREW MAXE rerereerernsassesssirninenissisnssasiseson: o
F117 MS402902% Ovh/PHydh b MAX40------ovooonnn BOLT MAXAD: +errerermrsesssmmssnsniss 2
F118 MB18E4501 A-PA4uUFIZHF - vvveirei AUTO SWITCH Agsy. reesssssrimissessmssssicissnssninss 1
F119 MB18A1434 J-7--- - - - oo COOLER -+ sreretrerirsssmsrarmimesiissmess s aeineans 1
F120 MB1BAQ571 ,w-,f I)')J-u)'. .......................... SPECIAL SQOCKET -+ s-vervarrenrmiareiaiiaiiineai. 1
Fi121 MA30AD422 IJM"‘]:_;]':, ......................... CONNECTOR: o, 1
Fi122 MQ0O875045 j-?”. M3 e NUT M3 s [
Fi23 MB18A3477 2 }nyn“ i a e s s e s e e STOPPER -+« wererermressrtasassiseniveniie i 1
Fi24 MB18AS339 AN -« v cvre i (19 1Y, = = S 1
F125 MB18SE3501 A-FA4uFISfF v, AUTO SWITCH Ay, ------rmreerrrmsmrmsmemmeeseeomeceeeae 1
F126 M94008017 t274Wruk MAXE - vvvvevnnrins BOLT MAXE- - wwmmememmrmrmmemememamemmemeemameameeemcanes 1
F127 MB1BA0982 T4N°-JUg™ =974 cevrere et WAIPER CYLINDER ADAPTER:----rersesmsrsnns 1
F128 MO5002017 b77{ulrmh MEX12------- - veevi oo BOLT MEX 12 rerarisiiniiinii i 4
F129 MB18B2601 YU -pIWir{d- -t CYLINDER BRACKET e 1
F130 MS1301017 9“)\9;”;“}1» M3X17.5- e BOLT M3X 1T 5 v rerrrminearsiaisisiaigsai s, 1
F131 MO0307053 N4 h°4% 3--- v SPRING WASHER 3:-----reremrrerererrrrrsrmrmnrerene, 1
Fi132 MO5004017 tj-},f ygny |~ M5X1 Broseernananniiaans BOLT MEX 16 --vrrmvermrmrrmemrorrrrmeeememiemme s naee 3
F133 MB18A7601 MMWI{fr ov-orrvrennnainias GUIDE PLATE -+ --sesrremeseasmsssssssossne e 1
F134 MB18E3501 A-MAfwWFIzg7--------vrroreeree s AUTO SWITCH AgSy. v 1
F135 MBE18A5601 f,ljmy)],[g(njl) ....................... GUIDE PLATE UPPER: oo 1
Fi36 MB18A0980 Ij,f”°_ ............................ WIPER: vt arsimaramina e ennea e 1
F137 MS0922002 E33%° 9/54(40))(8 ................. SCREW 9/B4(40)X8:+wrrrrmressmasininininisinne 1
F138 MS4003017 E774UMYE M3XG: - vrr v e BOLT M3XG crereererrrmrassmssirariiniieieimniniainnaena e 4
F139 MB18A8601 MWH{4- - vvev il GUIDE PLATE - +--rerrerrereesrsmrrncrrrrrrninesinssnssernenenn: 1
F140 MB18ABE01 MIWIA4 (34) - vreveii i GUIDE PLATE LOWER:-----+crresrmreeremiccmtrnininenes 1
F141 MS4011017 127‘,7"[ \})J-ly |~ M4x20 ................... BOLT MaAXD(:wreerreererrirmrmrmivamminie e e o
F142 MB18AOQTIB0 Fhr v s SUPPORTER:- - setetmsmimmster ittt 1
F143 M910680021 67]7?}'%’-7]'!‘”1 |\ M,,U(] 0 ................ BOLT MAX Qe errerermrmmsmmammmtoi s stiansnsnnaniaan 1
Fi44 MBOO421050 ¥ h 2 4 - - v rreai s WASHER 400 tersrmmemim s &
F145 MB18A6330 -}]”"‘ .............................. COVE R rreerererrisinitii i s, 1
F146 MS0316050 {j"‘j}"* MS ......................... WASHAR M3, 4
F147 MO96101009 £ ™WIVZ-7 -t aienaas INSULATOR SLEEWVE -+ eerrememrrerssememerisrnanis 2
F148 MOOB72002 k343" M2XZ.B-r-vvrrvinnannniat, SCREW M2X2 8- rrermrmrerersesrimaintntoirsns e 4
F149 MB18A0717 t_}.g.{ ............................ HEATER: -+ eremrrmrrrremrrnrareimrmnn s armecnnn e 1
F150 MB18A2601 1% ('jI) .......................... PLATE (UPPER])--- - weesemesssssssnesiscs s sy 1
Fi51 MO6201099 £ "WIVAA -H--- v INSULATOR SPACER- -+ rieeiemnarmrinniene, 4
F152 MOE301099 t“myl), r.“g“;l’ ................. INSULATOR BASE -+ mereem e 1
F153 MB18AOBIC YOUM Af - o SINAP PLATE - wrermrmrmrormracse e seenn 1
F154 MB18A0B01 4% (/9) .......................... PLATE (LOWER) e erimsesnnsmvmii e 1
F155 M90359037 #7139 M3X16----- -« vvrveria-n SCREW M3X16:rrrienrinmisis . o)
F156 MO7343089 WY 7 A (b-9-F302) ---rnevienns CABLE(HEATER-TRANS) - wwreserremsnsisiansniscinn: 2
F157 M97344009 t9Y 7 sbu{b-9-F322) -----o oo - CABLE(HEATER-TRANS) e ererrsmicnsrarinrniiens 2
F901 MB18E2434 IFPYULg f3f7----vmmrmmmeee e AR CYLINDER ASSY. e reemrreesrresssrmassssssinncne, 1
F902 MB18E3434 IFVUUF™JZHT - -vvvvrrrvinens AIR CYLINDER ASgy. vttt 1
FO03 MB18E0D982 Ij.ﬂ\l" _gigf ........................ WIPER ASSV. ........................................................ 1
FOO4 MB1BEQ434 IP-YUV9 =037 - -rcrvmerenrnrnons AlR CYLINDER ASSY. #r-rrsroeessemsesssmissesemmaseicies 1
F905 MBI1BEQ199 4 hFUAZfF - - THREAD TRIMMER ASSY,----rsrersrsssssmsarssinraas. 1
FO06 MBI8S8E1434 I7P-Ud -43ihF---ovviiii it AIR CYLINDER ASSY. .......................................... 1
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3 [=] W
If]ég I?g;%g N(:. an Description .
G101 MOO322063 FUE RE Yo em e CREVICE P|N:ereeesseiminsininiieiaeeesiesnineesieinrens: 1
G102 MB1BEZ2501 A-hFAAmFoIT oo vr v, AUTO SWITCH AsSy.rrerrersermrersrmmesmsmasssssesness 1
G103 M31058020 BHPTHYFRARL" MAXID - -vvervee e SCREW MAX12- e 1
G104 MB18B0454 Y44 RUSUSE HHTE Y v e vee et PN - sereereessesnseinssimenrnesreraseessesssene s sensemsssen smeneeas 1
G105 M90504065 ENHMT 4--- - -nrommai s RETAINING RING (E TYPE) s weeeeesisessesseeeres 1
G106 MB18BEE01 YH{ MR S - ovveennnis LOWER THREAD LET QUT PLATE -+ wsseeeseeeoe 1
G107 MO4021017 F774UM0E MAXG -+« v v evee e BOLT MAXG e eerseieesrereenmsrsiorcniarmsnmresssssacsinsssiasaees 2
G108 M90359037 Ho4%" MAXTE- - - ovvrm e SOREW MBX TG rererererrriarrracsassmiranmacnnnsiisas o
G109 MOOB72002 E73%" MZX2.8 - v SCREW M2XZ.Geerrereinmrinmssminrniannisssnsrnnsasannes: 4
G110 MB1BAQTIT E-hod-rreve e |7 == T T PO O 1
G111 M6201099 T WIVAA —H-- - - vrva e INSULATOR SPACER: s srssmissss s siasessesnes 4
G112 MB1BA3603 Y4 hE-M"4-- - HEARTER ADAPTER - +--reeererressssmsreesisiessnininens 1
G113 MB1BA1601 {4 (34) v, TN = W0 ] = = | R —— 9
G114 MIS101009 bt I AU-T" - INSULATOR SLEEVE +++---sr-tsrestremrrssmesssnsnsomssiss 2
G115 MOO316050 B H % M3rrrevrerrvre oo, WASHAR M3-csereemserieronsiasesonsiessesmisssssssssesnsoans 5
G116 M90875045 Wk M3------vrriie T MIB oo emmem e emee s cecbsts st o
G117 MI0421050 H H % devverece i WASHER gereeeeenrererrsmmrarnreserstniesnesisaasiensnnsisieaaas 2
G118 M924008017 E274Urwhk MAXG:- - - - vvveereenns BOLT MAXGE - rwwmermrmemmmmmmemermemememommemmemeeeanans 2
G119 MB7343098 9V 97 v (b-4-b302) -------o - CABLE(HEATER-TRANS) wrrrssrisesssisssssinsssinsases 1
G120 MO4022017 T774Wruh MEX1G. G v v BOLT MAXAG . 5eereeereseerarrieesinerinsseesimnmsssansineassssnnn s 2
G121 MBIBA2BOT A% (HI)crererrrrrrrrriearnnaennn. PLATE (UPPER)-+r-sriereseersssseermss s sisicsns 1
G122 M97344099 tWW I7 s (b-5-b30R) ----ooeo s CABLE(HEATER-TRANS) e 1
G123 MI5012017 £774Yrwbh MBXI0- - - - vememeeoann- BOLT MBEXADr e reerrernrnteivimenseisiimsstinsssasssissassasannss 1
G124 MBIBAOTEO 7 UUTcrrrrrrrrrerrrrreeeeeannnns BUSHINGG e reeerereresssnsreratersrsimsinisisssssnisssmsnssssasesn 1
G125 MB18BA0436 JH{PIOP 48 e ROCK PLATE -+--+-+eersmerrressrrmsmmmssssntmsssemsessineaeais 1
G126 M90518050 H°H°% d5.0(@12)X1.2--v--vvv v WASHER 5.5G{12D)X1.2: s weseremssmmsssinsssnassinons i
G901 MB1BE4434 IFUUWy 8347 it AIR CYLINDER ASSY. wrrseessesssrearsiss s seen 1
Gg02 MB1BE1717 4 MUE-#2347 -+ -----oomemieies LOWER TRIMMER ASSy. -+ wrvsseeemesssesssisisisenss: 1
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3 =] b

Eég 52;13 N; _ & & Description

H101 MO1612046 {hFAUitWhe v eenr e, TENSION NUT -e-seseereresseemsrssmseressmmssesemsesmeee s 2
H102 MB18AD192 AMFIUN F- - vrrn o BOBBIN THREAD TENSION SPRING:------=---- 2
H103 MB18A0555 4 FF30H e v e THREAD TENSION DISC e e, 2
H104 MB18AD213 APV O v oo s TENSION STUD - reeerrvervesrresssesrnimiei i 1
H105 M91120003 It73¥™ 11/64(40)X10.5----------- SCHEW 11/84(40) X105 e ermrmimssnniinnienn, 2
H106 M9094B003 Ity 9/64(40)X6.8-----vvvvvr-- SCREW 9/64 (A0)XB.B - orermimimsssmemnsssscsien, 1
H107 MB18A1259 D-F30I 8N R v oo iiae et EEAF SPRING: -t terrerermrstutememtnnessosamiicsinissananes 1
H108 M91511003 k7" 16/64(2B¥X12------- -+ SCREW 15/B4(ZB)X12-+wemrersssmimsssnesrmssraninsenans 1
H109 MB18A3138 T7 W " - v e Lo LI 0 L TR 9
H110 M90503045 TWh Mk - - - NUT 3/32(56) e erereermirsirisis s, 1
H111 MB18A4180 Tyt A MFyH4 (B) .................. THREAD GUIDE r-sesrsersermrmmsrimenrniisimineieeeanann 1
H112 MBISAZ2138 77 2Uf ¥ e e e e s OIL POT COVER ++tsermrevrmsmereemsmsiiinnimiinani s, 1
H113 M20329060 M{t°/. ............................ | T T PP 1
H114 M90948003 Zht4" 9/64(40)X6.8 - ----+----- SCREW 9/B4(40)XB,B:+r++-rorsmemreressrasaserasisninsecinin, 2
H115 MB18A0180 A PFIIMPFUd - r-rmerr e THREAD TENSION oeeveeeeesses s 1
H116 MB1BAD211 ARFIULH™ - vvrrrmrr e THREAD TENSION STAND +meeovmrmessssmsncean 1
H119 Mo0331085 CH H#bAD B-----rrvvrenerenennee C-TYPE RETAINING RINGS- - ewessresorersineienens 4
H120 MB18A0223 A PILAL - rrrrrrre e THREAD RELEASING PIN 3.8X46- oo 2
H121 MB18B2454 {Fllb)lf/*b ......................... GHAFT e e 1
H117 MB18A0221 4hLhAqF e ety TENSION RELEASE PLATE:----+-serersresesesmsresnes 1
H118 M391770015 %7 »9ik533" 3/16{28)X10.7--------- SCREW 3/16(28)X10,7:-w-e-emeeeeesersnssenncinecens 1
H122 MO1301017 % 938"k M3IXI7.5-- v voeeee BOLT M3XA7 5rrerrerersimsmsisminssesnsssiinanisssssasasans 1
H123 M91808045 0YA7fYh 9/32(28)----------vvmonvs NUT Q/B2(28):+rreresreersevsrasssromsesssmsmsssssssssssssssens 1
H124 M94014017 t77{Yyhk MAX18-- - vt BOLT MAX B reversrsmimimsitiiiiii i 2
H125 MB18EOS01 A-tZAmFAS8T oo, AUTO SWITCH ASSY.«-rrerereeremermmmremnmns e 1
H126 MB1BA1603 AMLLARYFS 4o -ovemrreeeinieen THREAD RELEASING BRAGKET v wmvreseessieress 1
H127 M90875045 TWh MB----vvmrmmmm it NUT MB: ot 2
Hi28 MO0307053 N D% 3---rvrvmriian SPRING WASHER 3 cevemererereremamreseanemeeemeanaeaes 9
H129 MB18A5910 ‘H‘llb)’-'})‘fa‘ ......................... _LINK ..................................................................... 1
H130 MB18A1257 { b7y WeITh YT - vveeeie - THREAD GUIDE RING CLAMP FLAME oo 2
H131 MB1BA1740 {RFyH{ I WRTIhp- v eeeeeees THREAD GUIDE RING FELT--ereeeerreerssmeens 2
H132 MBIBADIZS APUH I M- THREAD GUIDE RING:+e-r-errrmessrss s 1
H133 MB18A1213 AMFIA0Ip9s v ee e THREAD TENSION UNDER SHAFT-weiiinns 1
H134 MB18A0187 ARMA™F (Bl-rrrrrrrrrirrernaenn, THREAD TAKE-UP SPRING (B} oo 1
H135 M91508045 OYA71Yh 15/64(28)---------------- NUT 15/64(28)+++-vrvvevsssssmssssissssssssssssssisssssssssssnsns 1
H136 MB18A1187 {RMIN"3 (A)--vrerrinmnnenns THREAD TAKE-UP SPRING (A} wierereeieeees 1
H137 MB18AD216 AA{bAT------ - THREAD GUIDE s mmmimse e 1
H138 MB1BA1702 RPN ROTAF - rrermer e THREAD TAKE-UP SPRING PLATE s enneeenees 1
H139 M90912010 #7535 9/64(40)X3.7 - vevrvverrrs SCREW 9/64(40)X3.7--rereemrmmmemsasarsssssrs e 1
H140 MB18BA1180 ARy (/g) ...................... THREAD GUIDE (UNDER} .................................. 1
H141 MB1BAZ180 4Rt - rcrrrerrrreniiiaennrny. THREAD GUIDE-----+-rr-rrmrmrmrrrenmrmememrme e esinniansne 1
H142 M90947003 Yhbo3>” 9/64(40))(6 ............... SCREW 9/B4{40)XEwrrrrermmsrmrniiinssnnnse 1
HO01 MB1BEQ138 77 W /347 - -vveriirenevenn OFL POT AGSY. - -rreremreememmrremssmssssssssss s 1
HO02 MBI1BEB434 ITV ) " #3447 AlB CYLINDER Assy. ........................................... 1
HO03 MBIBEO180 ARy {7387 em e THREAD GUIDE Assy. ......................................... 1
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gég E"Egig _Ng _ & & Description

J101 MI1612046 AMFIOFUR- oo e TENSION NUT-oreerererrrererarmsinessmianisiminisarin..
J102 MB18A1192 ARFIOUN - v e et BOBBIN THREAD TENSION SPRING:tvrervrvare
J103 MB18A0SS5 (MW7 v v THREAD TENSION DISC----mreveeseemimseonseasnnaes
J104 MB18A0213 AP - oo iee i TENSION STUD = eerrrrrrrmrrmmmirnorae,
J105 M91144003 vhb33° 11/64(403X8.5------------ SCREW 11/64{A0)XB. 5w+ wrermssmrmremessseemiosi
J106 M90824002 FA“ZY” 1/8(44) ................... SCREW M1/B(4d) e
107 MB18AOIES JHMFUH T 4 v LOWER THREAD GUIDE ADAPTE - -
J108 M91808045 OWHAHYH 9/32(28) ................. NUT 9f32(28)----vreeeersemeramasma et
J109 MB18A0194 {hTFTHYI AT - v FRICTION RING: e
J110 M91525001 pA” 15/64(28})(7 ................ SCREW 15/84(2B) X7 ---rerererssssusssimirssasesemesasas
J111 M91143003 vib335° 11/64(40)X38------------- SCREW 11/B4(AD)XBB:wwrrcseererrersemssesresssssescisinss
J112 MB18AC1G0 A RTFAPYA = --vrrr e BOBBIN WINDER STOPPER: - ereseereseeieenss
J113 MB18A0476 AA°-H-- - - GPACER - eterenromrsmimeesmrmemieseeimaeeamssetetos e stniasens
J114 MB1BA0OBO3 APTHTp AF-vrvrermememeee e BOBBINM WINDER PLATE---+++weesreressrrmramemsemsaes
J115 MB1129003 IhtI35" 11/64(40)X10. 6o ve SCHEW 11/64{4MX10.5: s
J116 MB1BA1196 AREUBRS ™y e i THREAD TRIMMER HOLDER: s rerssrsrearmiesen
J117 M90B07003 t7%5" 1/8(44)K4------vvvvveonennn SCREW 1/8{44) X4 - ereeemrasissessnnininsns i
J118 M90948003 vhE73Y" 9/64(40)X6.8- v v -oh o SCREW Q/64{40)XE.Brerveereerssnmsssneseisisieniess
J118 MBI18ACTIBT AIIF(PFUF - o e BOBERIN WINDER THREAD GUIDE «+vvreeerevrerreens
J120 MB18AZ2603 AR/ RPUFA IS v veeememeeeeee BCBBIN WINDER THREAD GUIDE TABLE- -
J121 M91509003 Ihk3%y" 15/64(28)X11-----vvvvens SCREW 15/64{28)X 11w wwssmmsrmerssmssimsesininniees
J122 MBI1BA1194 AR ety - m e FRICTION RING -+ --rermeeseemrmeesssmmmiesestassssessnsnsre
J123 MO116001 P ebkdgd™ - v oo e SOREW +serstrrreseremmnserneimiseanssimssns s ermsssseseesssmaeas
Ji24 MB18A2194 “.7:%;5")1,7 ......................... AW HEEL reserersrerermrmmimimuiiiai st
J125 M91112045 O¥A7FYh 11/64{40)- - vvevvnenen NUT 11/G4{A0) = rrmemsesmsmsmssrsninissssiss s,
J126 M91207045 O¥AZFYE 3/16(28)-----cc-vvvrerens NUT 3/ B{28)-------emsmrmseemreemeomsmsmssrassisssss s
J127 Mo1142003 “htFsr" 11/64(400X18------------- SCREW 11/B4(40)X1Brw--wwsrmrreomsmrnronoseeneiooe
J128 MB1SAOIBY {FRFF - v BOBBIN WINDER BRACKET -~ reermrreiaenenens
J129 MS0455050 { }q‘;g“{ H}y!yﬁ“ﬂ“* ................. WASHER ot
J130 MB18AQ700 RS #4840 % e an SPRING: - eermsereseratesarseanssansrasnssssssssrassss sesrasens
J131 MO1145015 {PIFOF YRS - -vmre SOREW -+ reessseressseeesmsessssmsssssnsnisss e,
J132 Moosos0o3d whb7dy” 1/8(44)X12.5-- vt SCHREW 1/B{44)X12.5 i
J133 M90855045 mUhoyh 1/8(44) ------omevvnnn NUT 1/B{84)--eeresmsmrssssrsssnemssmnesissssssinssnissss i
J134 MB18A0192 H b VAHI- - oo SPRING PLATE FOR BOBBIN WINDER: -~
J135 M91146015 4°03%" 11/64(40)XT------ v e SCREW 11/B4{A0)XTererevesemermsmsssesssssiinns
J136 M90608003 N°{sp 23" 3/32(B6) - - SORAEW 3/32(5B) rrrrr-rrrmrmmermmssrs s
J137 MB18A1192 #° t*)j{j-ln“g ...................... PRESSER SPRING BOBBIN------+----srsrsrsmnnn
J138 MBi8A0191 {Hv:‘::j*‘y .......................... SHAF T o errrere i
J139 MB18AT191 ARIFIF - ------ e BOBBIN WINDER ABRM-------seeeeeeer e
J140 MBA7AI700 FEPT A g oo ennne o SPRINGreerererrniarmmaa e e
J141 MBI1BAQ3B2 ARV I ehT—- - COLLAR v erererremmmmmmmmemmimm e s stebs st es e anaes
J142 MB1BA0S51 1RV$Y " 29 4FIMEMG- - omeereeee e THREAD TENSION REGULATOR PLATE- -
JO01 MBI1BEQ155 Y M Hd4 {9387 - oo remnneeeen LOWER THREAD GUIDE ADAPTER Agsy. -+
J902 MB1BEQ190 A MHE™ (4397 - e BOBBIN WINDER BRAGKET ASSY. - -stsseese
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gég P g;ﬁ Ng _ o % Description

K101 MB18A2ATT XV ORI e K-S TOPPER: -+ rrerereerersssartnininsinis i sraie e ieees
K102 MB18BA1477 YU RN v Y GTOPPER - rmreeremrammeeeereessstsssssses e atasnes
K103 MB18AT1920 UZFUI{-----rvormr e LINEAR WAY:terterrsemseresiemresimssesienssrassis e
K104 Mo0859004 SW-PW 7°7v{#A 43" M3XG----v v v SCREW M3XE - -ererermtesrmsarm s,

K105 MBIB8EQS57 YAF Wl-A------ - Y- MOVABLE RACE---+-eseserserssrssrimsssamissassennens.
K106 MBI1BAD4ATT Y HZAMIN S v i Y-STOPPER-« -+t
K107 M90859004 SW-PWY$7°3%44" M3XG------------- SCREW M3XGres-rerrererssersssmsmessinssssisiensansisnsis

K108 MBi8B4601 ¥ TN FPUWr4% FL - v SHUTTER ADAPTER (FLj-+swresreessnenisassarsiacess
K108 MA20A0257 AHI{4-------ovmmmmer e SHUTTER HOLDER:+:++++wsswrssssrssesseossmessiasnssncnens
K110 MBIBADASE H PN 7« rre e SHUTTER-:----+-eeerneerrrmemrmeimi i inennnans

K111 MB18B3s01 ¥ TN FMWI g Revrrveererrennes SHUTTER ADAPTER (R)eereresesresreessecnnees
K112 M91058004 SW-PW7°394FA 4 "MAXG- - - -« vnv--- SOREW MAXG:+--crerreesrersrerermesssmresseseiesrmssiasesans

K#13 MB18B5601 ¥ PN IMWI{% FR----vroeevreeeens SHUTTER ADAPTER (FR):- e

K114 MB1BAD40D7 XFuidwf&h- - DETECTOR PLATE - -+eersrerrressmsrarssnnsnnsnsensnsens

K115 MBIBA4B01 2 & cveren i s DETECTOR HOLDER PLATE -tererrerarmmimrerenenne
K116 MO4006017 tIT{Yrup MAXTIG- - ---vor v e oo BOLT MAX A6 emrrmemrmmmmme e
K117 MB18E1957 XAh ul-A - X-MOVABLE RACGE ++ v veririirmnmsimcmeeeeen
K118 MB18A1476 AN -H - - o SPACER: -t e
K119 M94003017 tj};{\w—y |-. M3X6 .................... BOLT M3MXG:rererrerereessrnrtrariis e e
K120 M94005017 tj;,wgﬂy |.. M3X1 0 ................... BOLT MaX T rrrerrmirrmraramrni s e

K121 MB1BAD920 UIZFHIf« e rcrrinnanains LINEAR WAY -+ eeereemmseeemeiermere e emsessssssnsrasssnssans

K122 MO4AMH2017 +I74Youb M3X8--------- - - BOLT MBXB: 1+ -sereesereiaimsrssasssssssassssnrssssessssenicos
K123 MS02A2456 Y=l i =AY FUSSS e e BALL BEARINGG: - sessseresereariisinieiminisimininsscuseseness
K124 M91071004 SW-MWI°79{FA 45 "MAXB- -~ vnnnen SCREW MAXBererermrreemmsmmms s

K125 MA3DAD758 772k - o vererme e BRACKET - seesreesrrrsmssmseiesmrssimasesismeimss s emssnesees
K126 M95004017 1275“[‘)’]"]} |~ MSX‘] 6 ................... BOLT MBEX 1B serrrmrnsminirininrrre e
K127 MB1BA1523 {08 A b oo DG BELT e mrmeemrmomeememeee e cersie s cratais e s aasnns
K128 MBA4BAQ7E7 AR AT v COG PULLY - eeeerermmmeeeeememeesieimeie s semiesae e ssenans
K120 MOBD02001 UVHIFHYERARS™ MBXG--------------- SCREW MBXG:wter-ermrrmierssrsraimisassinisinnie i

K130 MB18AZ390 XAP Uu v, DRIVING SHAFT {X)ererermmsemmmaraiine..
K131 MBI18A2571 S /WE T v irin i, COUPRING: - mrresersmeremsmsmcnemsirsssinsissrennies
K132 M95056095 ATWE 7 T-%----- e MOTOR COMPLETE - --rrrreeemmmsrmnssmrmcnceen,
K133 MA3SA1781 ATIMHI oo oo e BELT CLAMPER: st ssrmiminn sy

K134 MBG2A0Q767 ATNM Ay - rcoer e COG PULLEY -+++-sreeresseessmrmrmssesnemessmenisessiesseesens

K135 MA2TPO454 S f - o SHAF T - e
K136 M90604085 ER "H#PAT Brvvrverriionneeninie RETAINING RING (E TYPE) §:-eeermsmrrssininienns
K137 MO5011021 DOUHYTHYEE AN MEX25- -« vvnveove - BOLT MBXEG - rvseeeserrresseesmmresssiesanesermssesmerereens
K138 MA3BAGTEE 7 30Wh- - ver e BRAGCKET - wrrrestomarseresnmimsinies s 4
K140 MS5057095 AFWE W F-8- v MOTOR COMPLETE ++++vseeersesimanainninuiieanen, 1
K141 MBI18A15ST1 ¥ W F-- o COUPRING -+ wsesersrremsssmssmsmssesiamsisimsimssmsssnscens 1
Ki42 MB18A0390 Ygl.\“;j/“{y ......................... PUSH ROD (Y)reeerermemmsiiinsinsene 1
K143 MB18SEQ778 A“MMYL------- - BELT CLAMPER: -+ resersrsesrerssremesismeimsssemsnsinseanas 1
K144 M96061021 OWhITHY+E" 40K bk MEX20- - -------- BOLT MEX20:+ceerereressnsreeinersnanariansaraniennssessisaeas 1
K145 MQ0624053 I *{j“ h * Broreve it SPRING WASHER G-t 1
K146 MB18EQ781 YA B 4--cvvvrniiiannne, VoBELT HOLDER- - -werermrmreermememssssrasnsssssssesns 1
K147 Ma4001017 774 Wy MAX10- - -- - BOLT MAX 0 vrerrierrarmcimneani e 2
K148 MS13A2454 S 19R 9% f- i DRIVEN SHAFT-------stmeessetimimmrii i, 1
K149 MB18AOB23 #AZui A k- cvmmme et GG BELT-rerereererrraersnmsimimiiais s s 1
K150 MS13A0758 F 2MUprcree et BRACKET -+ rrrrreremeetrmmsiamii s s s 1
K151 Mas0041017 t©774 Yy MEXZ20: - - - BOLT MEX2(0 rerererrrermermmsiere e iiisian e naes 3
K152 M90516065 ¥"730 CH #RA0 10----rvvrrvvennv C-TYPE RETAING RING 10:--- i 1
K153 MaD512050 ﬁ“j]“* ME- - WASHER M5 rirerrmeinii e !
K154 MAGSASTEB 7 Wb e e BRAGCKET ------mrrmemrmsre s mtmsm et 1
K155 M91118002 £745" 11/64(40)X6.8- - vvrmorv SCHEW 11/64(40)XB.Brrroororsrssssissssssssisssssserseceee 2
K156 MBI1BA1921 UIZF7 iz e arenn i v, BEARING: - eeeserremesratsssssssassiaessssnrasssasssssnsssnes 1
K157 MB18A0921 UIZFZ uha--c-vrr v BEARING ---rvssreeemseemseremersrmiemsssmnec e 1
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Fig

B — K

No. Parts No. L # Description g,
L101 MB1BA2257 FHIf5------vcrerormmieeeeees CLAMP FRAME: - 1
L102 MO1501010 H330" MEXT v cerveen SCREW MBEX7 s 2
L103 M94002017 PIFAYIUE MAXB - - - ie et BOLT MAXE ---eemereremrmmmsserermmmessmtonesomasimsrnsssrssanseses 8
Li04 MO0436037 PiH733" MAXE: v overrervn s SCREW MAXGrriserarmivivnriinmsi g 4
L105 MBI1BAR2TA2 JH- - vcvrmr s immmaee e COVER -+ weeree et ermaens e 1
L106 MB1BADGABT A3 8 = o Lo ] = = T IV 2
L107 MB18A1263 AYIFU/F v vvvrvr v WORK HOLDER GUIDE PLATE - ++eeomvemeeaseees: 1
L108 M93001020 OYAZPFYERARS” MIXB--- - - o ev v SCREW M3XE:--e-rrrerereerareeesimmaminsnsneaes e 4
L109 MB1BABA5A b Y cver e PIN- e ememmmmmmemmeem e c e m e m e 2
L110 MB1BADSE2 AHILA - crrv e PUSHING LEVER: - rerersrssrmirsnrramnsresinisnssnn e )
L1111 M90512065 EAFMAT 3---chorvvrennann RETAINING RING (E TYPE)-----s-reseseeseeeenanees 4
L112 MB1BADGSO LA = rrrver e e e LEVER: s s rersermmmminissisirm s s . 1
1113 MBB1A3454 WA UES H- - oo T .Y = PO 2
L114 MOH131015 & usbs4s” 11/64(400X3.6------ -+~ HINGED SCREW 11/64(40)X3.6: e 2
L115 M95031021 0YAI7H9EH~#un b MOX12-- oo BOLT MBXH 2--nrsewsremsmemrerssrsmssmsmemsssimansnssnsemssnesnsas 2
L116 MBB1AQQ7SE DWR IMp v r--r et CONNECTING LINK --oorererermeermenmisinssieann a
L117 MB1BAD434 IF-d - AIR CYLINDER: - weeeeereermmreesmmsrmeeensesesieseneeens 2
L118 MOO504065 EA #MAD 4------vvmmrmmiin i RETAINING RING (E TYPE)----wresermeessresmseaseescoes a
L119 MB18A445A L Y- v et nnrriiat i iiaanonrraes PIN erersser st 1
L120 MBIBBI454 Y 8 v i ine i it iaae e ]S 7-Y T OO 1
L121 MO2075045 FWh MB« v vovr it NUT B o omoeemee e em oot b 1
L1282 MBABAQGTST J OU - v v rmm e it BLOIGK  +r-r1eeeeressererreasaesisssmnsseesasssocreraereenscoermses 1
L123 MO40020H7 tI74Yirwh MAXB- - - vie e BOLT MAXE +orereererimmmmmmanriormir e 4
L124 MBIBA1390 YZR HS oo oee ot PUSH ROD (Y)rermeeeeessrerseersmiemi s q
L1295 MB18ED4Ss ¥ "HHT. v vveeiiiiii et SHAFT HOLDER +rerressetserrmaereiemeimmrnnrine 1
Li26 M91053020 E‘}fﬁ]ﬁ?ﬂ"ﬂ%’-ﬁi*"}' MAXG: - - v mmemeneaas SCREW MAXB-1rmmmemmmememm s, 2
L127 MBB2A0G21 UIP7 ™ Wide v v o iiraieea e BEARING e e crrrererrrrrersrsreressrrererninrcsnnene s searanane 1
L1288 MB1BATOS0 L/~ v et im it iennes LEVER -+t sreraresresrsrrssrrunsssrnarissimtmansnssiesie s aresesans 1
L1289 M94006017 t77{yoyb MAX16-------------ommn - BOLT MAXTE:-w-vmresmmmsmsmsmomememmmnssns e ecnesns 4
L130 MBI18A0ZES AHIZ f---vvrere it WORK HOLDER ARM:- s e 1
L131 MBIBAT132 77 37 e oot OIL RESERVOIR COVER: - rerrerererenreersirnrecannn a
L132 M94008017 FI74uUlryt MAXG- - - vormeninan BOLT MaXE - wweemveeemsmmmrtmrmecemebmemeeeieemssesceseeniesans 2
1133 MB1BAO2T2 ADUAH e e eienrin i ieanes FEED PLATE +rvseesssmisrssssrisssississssssssissisessss s 1
L134 MB18A3257 AYI{H: v CLAMP FRAME - - -reerrnrsrsssmssni e 1
L135 MB1BATABT A4 = rcvmminni i, SLIDER:+ererereesrssessrsasrenarmisessrassrnsssiassinsssisisarnians o
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gég Egig _Ng _ 5 2 Description

M101 MOOT18099 A4WF v v rmrma e LT T I e LSS O SR N
M102 M91058004 SW‘PW?“ 5;;4 j,\* ?\“/“M4X5 ............. SCREW MAXE:rererrrrorerimmmmemirmmim s,
MI103 MBABAGABRE Hfi =t eevernerronnninnanan.u COWER - -+rerrrerreremsmssesresassn s a s s
M104 MO3502088 2 7H - - rii e BUZZER: -+ =nr+sssmesnssesmsssnesssnessasaassiesssnenareseeas
M105 MS7335099 £V 7 Ui e CONNECTION WIRE Asgy. -
M106 MO7336089 YU J7 " sEsfifz v enenens CONNECTION WIRE Aggy, -
M107 M91054004 SW-PWy$7°394{35" M4XG-----vvvvnen SCREW MAXBrerrreerrearmrmremimmoeeossinisararnininnen
M108 MBBOAQOTS FOUR AYsI - o SNAP RING: -+ errermermiemsereesmsmmseemmsessemeesees s caasans
M109 MBI1BEQ40E T " Mruiald--- - DETEGTOR ASSY. +rrswrwerressimssssmssssssss s
M110 MBIBA3BOT MW F - e e ADAPTER e erervrsemsmsrmsmsmssnmissmsmssensmssssssas s s nsns
M111 MO5012017 ETF4YINE MBXT0 -« vevreovceernnees BOLT MBEX] (v eovvereeeermrsmsessmrirsnsesnaresarssnssssrnseranass
M112 MO0816004 SW-PWy+ #4742 M3XB-»----vvven SCREW M3X G -reeererarereermnrmminmnsrsin it iinniassenns.
M113 MBBEOAQLDE FUbWA YT -« e DETECTOR -+ -eesemtessessamssssssssmsmessssnsnsssrnss s
M114 MO4008017 TI2TAYVIWE MAXG- - - - «nv v BOLT MAXG----ereerereransrsmeramtes iz e ame s e
M115 MBEOACADS TUdlhr™ e e e v errnranreetan oo, DETECTOR HOLDER -+ -+sreseesrssssrernieinrans .
M116 MB7316080 Fyidlyir-7"0 (X) e rrrvremnmens, DETECTOR GABLE (K)e--resereresressssmmmsessinssersreses
MI18 MBI18A2339 PN UHN =« v (010 )V, = = L P
M119 MOG7317099 A3 r-77h ( Y ) .................. DETECTOR GABLE () --ererreememimesessinanns
M120 MB18AQ408 YZuuawd - v DETECTOR BRACKET () errorerermriensiseeneens
M121 MBE0AS780 J1-F" 77901 (FGA-21L-12)-«--vvvnnvt CORD BUSHING (LARGE)---------r--rermeeseeseeeeeesn:
Mi22 MBGOAG780 I1-p"77wil (FGA‘T 3-0B)- e CORD BUSHING [SMALL]wrsesrrsrmrerresnsrnrennaess
M123 MBEOASE0T JRFFRIMI{G- e CONNECTOR PANEL- -+--+ewreseeesrsesmmsmmrnmesmssmanean:
M124 MO7337099 YWY J7 /Fud3fr - v CONNECTION WIRE Aggy, s
M125 MOT02500D AT« cremmrrmrecnaiae e CONNEGTOR -wreseerseseresimranmesessersssssimsnsnsnsioae
Mi26 MO1057004 SW, PWWE7°59{23" MAX20--------r--- SCREW MAXD(:rerererrermsrermumisimmieraiosecageaeiaenes,
M1 ?.‘7 MBBOAD366 FPY7 - e SCREW ADAPTER: - rertereresresssinressmssminseesensses
M128 MBBOAZ2352 AAT-H- v QP ACER---r-rwsmersrsrersrmrrsemeeee et st e e ssn e e ssarann:
M12G MOS0030S6 IRION R oo i PRINT CIRCUIT BAD: - rereererrrrmrresmmraissssssnas e
MSOT MOOHA909S AV 9 ZfnF oo i HALT SWITCH Asgy.. oo
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Fig

wam 32— K

No. Parts No. m & Description i
N101 M91049089 TA U T - rrrmmmie e T-SHAPE CONNECTOR: - ---r-resrrsesmrsrmrrensesnesnasens 1
N102 M21035089 H{lut--crevrerrenaaion TV L = = TP U PP 4
N103 MAZDAB571 LA AME T ot L-SHAPE CONNECTOR: -+ sersresrmsmsersinsstanssinsnns 2
N104 MB18EDSO9 T Wy ATYhThT ety SOLENOID VALVE ASSY. wwrrrerrerssrsesisanssssssns: 1
N105 MI10S1089 IZF3TT vFUA oo err e REDUGCING VALVE--------ersessis s 3
N106 MO1076004 SW-PWHA I M4X30 ---vv-vvvoevens SOREW MAXZQrerererrersrommeernrmnmimeimnesesennans 4
N107 M93201099 Yropk PYF-08A- - eavrevrrvennon, L0 0 L o T T T P YOOI RIS IR DRI TRIP LS 1
N10B MO310T099 T oo RELAY HOLDER:--------s-rsreeteessrasssmsisisissssnnisionns 2
N108 M93005088 Ul - MYZ-DC24- -+ v evmevienan RELAY MY2-D024 -+ crererrmmmrmrererememssasisininaivense: 1
N110 M21011004 7°39{FA 3" MAXG--- - vmeeeen SCREW MAXE - emeresemremsrmrmesaranenssimes i, >
N111 MO105B208G 7 30 vt iare s ie ey = I [T PR T 2
Ni12 Mot1024099 AN"-747°Lwdassy 172006-1--------- DIODE CONNECTOR 172006-1+--+we-errieeeees 1
N113 Mo4004088 # 44—+~ DSFIOTC--------rvvvenvves DIODE DSFAQTC:-rervrmeresmsmmmsmsmsmsss i 1
N114 MO7340089 YV H7  vEudifF e CONNECTION WIRE Agsy, - 1
N115 MO73380099 tYY 07 vbd3fr e rnines CONNECTION WIRE Aggy.soemssrsmrseisimininns: 1
N116 MS3143099 Y 07 b uf3sT- v rriee e m CONNECTION WIRE Aggy. oo 2
N117 MO3144009 1YWY 077 vEudZfr- - corevrriaannnns CONNECTION WIRE Aggy. - --msssssssssssasanens 2
N118 MS84001017 BI7{Usyk MX10- - o vvmeennaeneann BOLT MAXA Q- ereveeermmereemrmemimmrmeresasssasissanesrassansases o
N119 MO1067004 SW,PWYE 7°7%{%%° MBX10----------- SCREW MBXT0erereerersrerssessseesmesssreseessecssseeseeeans 3
N120 MBI1BADTT0 FIVAA T =R+ -v ramrrermma e TRANSFORMER BASE PLATE ----=rtrestrrrrrsivacins 1
N121 MO1004045 OYAZFUR MA- . oo INUT M eresasarmrnsmirnrsinnrerrrisamae sttt 2
N122 M90511050 ¥ h 2 Mb--- oo WASHER M- reerremsemsmrmssmsmsssmrmssnmmnasi s rrens 4
N123 MO5013017 771V E MBXB:- -« v v BOLT MBXE---r-rermrmerroresrmmremssanimisiansimis e 4
N124 MB1BEOTRN MIyA: s cce-rrresntivaaannennann, TRANSFORMER: - -s-ereerremrearmimssinsisssisisannanniai 1
N125 MG7339099 WY o5 wEfigF---- v CONNECTION WIRE Aggy.--wemeeseeesnens: 1
N126 MA20A9571 7x#%Fui™7 KJHO4-M5- - -vcvnvvien CONNECTOR KJHOA-MS---wmeeeeremememsmrmreemeaeeenes 1

25



m (1)

Pl 4+ &

Accessories (1)

000

v ///é @

26



Fig

eI —F

No. Parts No. i Description Ao
P101 MB18A0128 J\U ............................... NEEDLE - #rtermeraresnmiiiitinirimrin s nianaaes 4
P102 MB18A0123 j:l“t“‘/ ............................ BOBBIN----rer e 3
P103 MBBOADAIS A UUYT herr e ae e ea e RUBBER CUSHION -+ serrrrerersrmmrsmimsmsosssonines 6
P104 MFA0EO193 ,”.,9}9"‘,{ .......................... CO'[TON STAND Assy ......................................... 1
P106 MBBOAQS9O YATATOYE =T R rvrvrererereeess FLOPPY DISK {SYSTEM)-rmrrssssssssnassissnsninen: 1
P107 MB60A1990 JOYL° -7 427 (77-9)----cvrerreees FROPPY DISC (DATA)vrrressmimsssmssssissss e 1
P108 MB18A0S90 709E°-7"4A% (¥¥747-7"h) - -~ FROPPY DISC (SETTING TABLE):-------=seet 1
P109 MB1BAOTIT bobdf«reeen ot HEATER =+ -sresseraseresssssmissinssnasinas onsesseseamnssssrnsenns 2
P110 MOOB72002 325" M2ZXZ2. B--- - - -vreviinint SCREW M2X2 Brrererrmensmmmmmnmninisisimnsrriessisaans 4
P11 MB1BA1101 NM'{; ............................. NEEDLE PLATE - remreeiremrerereremimceeeen 1
P112 MO0OBOS010 #33%° 3/32(5B)}K4- -~ v SCREW 3/32{5B)Xd - -rwmeessrarserimasssinsiasssnssases e o
P113 MB0Q2A1608 ?‘;,“T(‘lj)(f/anj) ...................... SCREW DRIVER (SMALL] .................................. 1
P114 MBO2A0B0S £V T0U(F1O) -« -vrrr v SCREW DRIVER (MIDDLE):--+-+sssersrsresssrsrasasivas 1
P115 MFOOAOBOS #5"T3% (#7f):-rrvrrverroeeeens SCREW DRIVER (LARGE)- - sereesrrseeesssemsseees 1
P116 MAT0AIG13 M7 HHT- - oo HEAD REST -+ -++rserarrerrrsraismrsaiaermimnssnarsssiaianns 1
P117 MS05A1976 BAZF DAN T B vvrrrrrenrrenes SOCKET WRENCH @-wv-ereeerrorssssss s 1
P118 MS05A0976 BHVE HANF B ----rvvvreeereiiens SOCKET WRENGCH 5erevvereenrinirisssiisessrssiccness 1
P119 MSO01A1976 BAVF 9ANT 4------vvveomoeiee SOCKET WRENCH 4-----omeeeemmome i 1
P120 MF9O0AQQ76 SAVR 9ANT 1/8-----vrrrvererenens SOGKET WRENCH 1/B--seerressomsmsssoasisssiassioes 1
P121 MSO2A2976 BRTH OAN"F 3-- v SOCKET WHENGH 3-eomeermrrersmrsssnsinanaine 1
P122 MSO2AI976 BITFTHZNF 2.5 - cerrrveernnennn. SOCKET WRENCH 2.5t res et 1
P123 MSDEADQ?B Bjja]ﬁ“pjxj\f-‘l- 2 ..................... SOCKET WRENCH 2:ovrrrmrina e 1
P124 MS10A0976 BHZH 9ANF 1.5« vvvrvrrrevennns SOCKET WRENCH 1.5:wsesreessossesssssissssensosies 1
P125 MS02A0479 Y307 FANF 13X1T---vomvrvnrnis SPANNER 13)X17:wweeeemsmemsemssemniensensnce s 1
P126 MM10A1479 Y30 F20°F 14X10- - --vvvr oo SPANNER 14X100 e 1
P127 MS10A1976 Y304 FAN°F BXQ- - - o oommi i SPANNER BXG---wrvromreesmmssnrsssarascssrmissanararassiaress 1
P128 MS10A2976 YN0 FAN T BXT -+ vvrrmr et SPANNER GX7 e errrerersrresmsermemnmsmninsansesecanas 1
P129 MHOQAQG610 },"‘3.4”\"_,{9 ........................ DR|VER PLATE - - oorrarrerrmierar e i
P130 MFE10ADT49 T2 5y oo OIL CONTAINER- - reeremesrmmmse i saes 1
P131 M96020021 OYASFFY4H bk MEXDS- - vvvvrvre-ove BOLT MEXG5:wreesemtesssissimiimmassisssssssisiinssis s 4
P132 MB18A1691 N°u¥y (904530 §)--rvvvvvviiiens CLAMP PAD (FOR FEED PLATE S)-----emreeee 4
P133 MB18A0691 N"w¥y (APU4430 L)--vrvvrerrees CLAMP PAD {(FOR FEED PLATE L}wsreieeoeeoess 4
P134 MB18A3601 Nwiy (YMPIIY §)--vvvveverrroes CLAMP PAD (FOR CLAMP FRAME §)----eroeeeeee: 4
P135 MB18A2691 AWy (YMHIIY L)----vvvvrvnies CLAMP PAD (FOR CLAMP FRAME L)---------- 4
P136 M96002017 1377"{‘}5"% MBX]Z ................... BOLT MBX 2 erreerrararrrmninminsin s 4
P137 MSO0630050 MM H % (FVF I)eeerrranenntn FLAT WASHER: o ererssrsnimsim e 4
P138 MO1571045 Yk MB-- - o ome e Y S PISTOPIIN 4
P139 MS0624053 “"‘ztl-“h"'* 6 ....................... SPR'NG WASHEHS ............................................ 4
P140 MB60A0560 }azjjv;, ........................... HINGE svrerrresmanmmnnr e 2
P141 MATTAOBET7 Fa-7 v v o i e ] PP T 1
P142 M91010089 Dl\)np‘lj)}'ly}, ......................... SOCKET ............................................................... 1
P143 MA3CAOSTY N-TJI-d- - -t QUUICHK JOINT - e reresrsssessenssreasinsiss s 1
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Fig

s K BB & Description B
No. Parts No. Amt. Req.
Q101 MB18E1776 ATBMIN - ------rmmiier e BELT COWVER Aggy. s
Q102 MBI18ES776 AR = v e eanns BELT COVER ASSY. - woseeesssrmssessisrnssissinsneinnes 1
Q103 MBIBEO7768 AN - - --vv e BELT COVER AgSYy, e mesreasessssasees e, 1
Q104 MO1011004 7°F39{FAT3Y" MAXB- - v ienn SCREW MAXE-+-rwrerermrrrmmmisima e 8
Q105 MBI1BEQ131 F7 30 v i OIL PAN- st ranars s sssssecceen 1
0106 MO0O01043 ATUI k- c--ommrmmmn e STAPLE - rermrmrrrmr s s 12
Q107 MF20A0130 F7 Ik e e OIL BOTTLE -e#e-esteeerernrrssesarnsnmnrnmneroininnseseeees 1
Q108 MBBOADFSW W FAJWF: «vevee e EOOT SWITCH: o esverrenmmin i i
Q109 MB61AS60T LA 1L-FhUwhdg------viiienns FILTER REGULATER ADAPTER: -+ -sserreresess 1
Q110 M90409041 INEFEL" 4. 5X20------vrvi et SCREW 45X 20 eeeeeemreammiomreemtaemimseaiosrassasssns 2
Q111 MB51A0963 24MFb+"1b-% (Z7-95)IXXC--- - oo -+ FILTER REGUELATOR: - eereesiersesemreenimerenens 1
Q112 MOOS11050 H B % Mo o vreernnani i, WASHER MBG--rreeeemrrrsmmeniimiansnesssimeasenasissaneanes 2
Q113 MO0O511056 F77{ V4w MOXB XXC----------- - - BOLT MBEXB:rererrtrmssinnninrmisime et )
Q114 MA20AB571 TU#9F9%°7 KQLOB-O15------vvvvnves CONNECTOR KQLOB-01S-oessrsmncsnmnisinnines: 2
Q115 MGS1A0201 VA0S -+ oo CILIP ++vesrersrssssssarerssntersseseseesesessasreseseseesecseceeeens 2
Q116 MBBOAD20T {UYADWAA e iy CORD TIE ----esesereserrsaensrsesrirminmnsnsnarnsnisssinesrainins )
Q117 M90306041 TSRS 3.1X16-------mmmeie WOOD SCREW 3.1X1Gewwrmrmrmemmimsssmssmanenenes 4
Q118 MBBOADAZ0 748 r v or e e TIE HOLDIER - +rrressrersrrarersrermriassrmisisiisisin i 2
Q118 M31056004 SW-PWYE7°39{3%" MAX10-----vvvven SCREW MAX ][ w-nreersmrmrmmmaniiaesimsiresreansre s 1
Q120 M90409037 SW-PWyPFA™2%" MAX10- -+ vvvvrv s SCREW WITH SW.PW MAX10:wmereeesssscnins 1
Q121 MBB0A1620 HOy7)U2° - - -r oo NYLON CLIP e tsseerririmisarrsresssesmesminssenssmesssimsesnis 1
Q122 MBBOA2620 H{OUFUYT - o ve ey NYLON CLIP - reeeirrermerrmsiremscsssasssesessesssnssacreense 1
23 <14MT100000(7° -1 T-100- -« - v evrmeaanas PULLEY T=100-++-semsmrreesreesmsmssessimimsnrinsmsasenranes 1
Q124 MB1BAOTTT VAR MBS+ ov i VBELT M3 eeererrerronreerrrimimessmem e s 1
Q125 M97319099 WY 47 by (Z19MIPSUT ) eeveenen. CABLE (INPUT SIGNAL)- e weveserrersremsrisrssncnsiass 1
Q126 M97320099 bWy 47" vy (‘)Wﬂ-“) .............. CABLE (QUTPUTY- - 1
Q127 M97318099 7-7 N {¥-K"E-539)- o vnrerrraneen CABLE (FOR SERVO MOTER): - sresissssnceans 1
Q128 M97321099 T-7"N(ATYE VI E-F) v vrrrees CABLE (STEPPING MOTOR)------+--ssrreesreeraneeans. 9
Q120 MO7349009 -7 M(AFWE AT ) CABLE (STEPPING MOTOR):---eresreseesesemensesinses *1)
Q130 MO7350099 T-7 M{AFYE /g )i CABLE (STEPPING MOTOR) e *2)
Q131 M97351099 7-7 M {AFYE Y™ ) - me e CABLE (STEPPING MOTOR)- e ermeimmasaneninenens {*3)
Q132 M97345008 T-7"M(ATYE U ) CABLE (STEPPING MOTOR)--- e emsmeeeemoeees *4)

(1) ~ (*4) 23—V A= QI3I~QIIZIE, THERAMBRLTERERICIVRIEENELRVET,

For part No.Q131-Q132, attached form is different according to the region and power supply

Z{EBMi | E CEEEA P  Huid ECHE
Region except EC EC nations
s oly fi 14 220V | 3¢ 380V
Q129 - B - 1
Q130 - - 1
Q131 - 1 1
Q132 1 - -
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